" MASTER LLUSTRATED PARTSLIST

MAC 1-10
Chain Saw

January 1970

- CONTENTS -
Page
Figiive 1. GENEral. «ievoiv aivie sieieis susinin » 2
The policy of McCulloch Corporation is one of
continual improvement in design, manufacturing Figure 2. Clutch Guard & Starter Assy .. 6
and engineering advancement wherever possible
to assure still finer two-cycle power tools. Figure 3. Fuel Tank Assembly ........ 6
Hence, specifications, equipment, colors, design
and manufacturer's suggested list prices are Figure 4, Fuel Tank Assembly ........ 8
subject to change without notice and McCulloch
Corporation reserves the right to make such Figure 5. Carburetor Assembly ....... 10
changes without prior notification or obligation
to backfit or supply backfit components for units Figure 6. Carburetor Assembly ....... 12
previously shipped from the factory.
Figure 7. Carburetor Assembly ....... 14
Figure 8. Powerhead Assembly ....... 16

This Master Illustrated Parts List gives the name, number and interchangeability
between engines, of service and replacement parts which were used on or are
presently available for all MAC 1-10 chain saws manufactured to date.

Information about the List and how to use it will be found on the back cover. Read the
information before you start to use the List.

=1 McCULLOCH

B
Copyright 1970 U.S.A. -
McCulloch Corporation P/N 84289

. &




MAC 1-10

Figure 1. General



St

FIGURE 1. GENERAL

MAC 1-10

Item Part Units Per Usable on
No, Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to 27001 to | 75001 and up Prefixed | Prefixed | Prefixed Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- 11-
1 110454 NUtZSEHERIS 16 =048 Sl i oy Ll P S s L e o All
2 100440 Wa ghe =551 67 mee il g s e S e e 2 All
3 Clutch Guard & Starter Assy (See Figure2) ...... All
4 Bar and Chain Assy (Furnished on saws coded 'G'). . All
5 64330 Set - Bar plates (Accessory Item). ...... P UT T 1 All
6 102761 Serewi= Hexhdel0=24 20/Bi o alain wivis v ses 2 All
T 100352 Washe e a0 e s iat v eretinie 2 All
8 61678 Plug:= Nut retainer i i i oo snn annsmns i 1 All
9 101326 Nut =Hex 10-24 . .o siivne aves sinsd sin 2 All
10 101977 Screw - Fill hd 1/4-20 x 3/4. . v v v v v vt e v vnnnn 1 A,B,C
105187 Screw =Skt hd 1/4-20x 1-1/8 . . . v v e v v a v s o s 1 D,E
*102130 Screw - Hex hd 1/4-20x 1-1/2 . ...t v v enns ik F,G
11 105043 Lockwasher:=i1/d- ooy sl v Sed sanaeer 1 A,B,C
* 100153 Lockwashel = 1/4 i, coin v vivre sede sraiada so5te w5 1 F,G
12 100004 e Bhe T 1 i e e S FRee | A,B,C,D,E
13 * 63484 LB ittt ralels . viiensiss oretoly el Wiirste viels v 1 5
14 67372 Kt = Brame B Grip o . i wiviia. sinte scietinint aziviel shaiin 1 A,B,C,D,E
69054 Frame & Grin ASsy-i . iicins iivie sias sieiare sisis wiehs ; F,G
15 110350 Nut - Flexloc 5/16-24 . ..c.i sion et srainie acse siaver. 1 AB
103746 R R S TR R e A B ARG A e Sl e o i C,D,E,F,G
16 67148 CIOteh AR Sy e e vl e ey e e 1 All
17 64583 o BRRTAINET &8, L i il St aie b coie eaa 2 All
18 66384 s epring = Cluteh SUnn S L s el i veie s 2 All
19 67233 Shoe = CINteh: i Nein wtim avee et v sdhid s 2 All
20 67149 e e b ST S e et i AR SR A 1 All
21 68837 o v BpEINE=PRW] v e a e e it 2 All
22 67112 1 ) R Ak R B i S e A e e R 2 All
23 64857 s seRawl sl e T T e s v 2 All
24 65473 v WaBher = Speeial’, i v s seaie wiiteie, stee sists 2 All
25 65370 Kit - Sprocket and Drum ASSY « v v v v v s s 0 s 0 0o e 1 All
26 61692 s e e e Do R e e e ue e ST eeel e 2 All
27 110330 Bea i ng e S o kat e R v avbrie see 1 All
28 103879 Kev = Woodruf v st vivivics san san e o 5 1 All
29 62117 Cover AssY, ~FAITICIeaANET i siers seve wrorsia: stells) svai 1 AB,C
65866 Cover Assy - Aircleaner ......coeceeuveaes 1 D,E,F,G
30 62434 Nutl--Cover ey atiiom e o o 1 AB,C
65813 UL T e S e 1 D,E,F,G
31 66451 Nameplate o s in s v e e st sl 1 All
32 62077 Sereen — AT CLEANEL . & i o oin slioia viarsie siiia snis 1 A,B,C
66774 Screen - Air cleaner ....... AR e P 1 D,E,F
68520 Sereen ~ AlY ClEaner: « .« weia aiaie siaca siaiais £i6ie aiete 1 G
33 62978 B e = B e e S e et e lats] ar s Lvianrms a nolte anaie 3 All
34 105348 Sorew - Hex hd 10-24 % 1/25 o v vviv ostave cus st 1 G
35 69890 Lockplate saiin aloeie Lelmt et atuiten e s naialel sae] azui 1 G
36 83521 Kit: =R an: housing i i aie et wars wionn wnoe saeand All
37 55615 + Guard:- Flywheel oo wierie ieia enis o itare anis anva 1 All
38 68531 B el A A R S e fetarins aitetatiu b adatlas con e ta b wies 1 All
39 68533 e £ T e R e el 1 All
40 63041 e BT St A i L e i O i s p S e T L S 1 All
41 62316 L R [ hey e e Uy S e ey et i s ey 1 All
42 63040 e DD EING el SRR I S s T A B e 1 All
43 65671 s GRaRet e S i et et 1 All
44 110334 Screw - Oval hd 12-24 x 1-3/4 . . . v i v v e s ans 1 All

*Included with Frame & Grip Kit, P/N 67372




- MAC 1-10

FIGURE 1. GENERAL(CONTINUED)

Item Part Units Per Usable on
No. Number Description Assy Code
45 64796 Cover -Fueltank ....coevoocoacosenscoos 1 AB
63656 Cover -Fueltank .. ...ooovesonsossonenes 1 C,D,E,F,G

46 62102 Gasket - COVET « v s v s vsvenevsesasnrsaassas 1 All

47 63935 Hose Assy - Fuel. . .ovvnevevenenens a e 1 AB
64848 Hose Assy - Fuel. .o veeevenveranoceecnns 1 C,D,E,F,G

48 63932 L Filter ~Fuel oo vevesssenaneesroneroas 1 All

49 100440 . Washer 5/16 « ..« S e e aneteies s s 1 All

50 67944 Spring - HOS€ ¢ vocssoocssaaoanocoeesce aa 1 All

51 102433 Serew - Hex hd 10-24 X 1-5/8 v v ve v v aevon e 2 AB
103355 Serew - Hex hd 10-24 x 1-7/8 . oo vveeveoveans 2 Cc
103124 Screw - Hex hd 10-24 X 2 .. oo v v e s eanmeees 2 D,E,F

52 100352 Washer - #10 v . veerersranssasneracranse o AB
64856 Washer = #10 v vass sassas snsaomisnms aass 2 C,D,E,F

53 68203 Washer - Insulator . ...cceveveescanemreees 2 All

54 62327TA Sleeve - InSUlAtor . .o iees v v e aa e 2 AB,C
65726 Sleeve - Insulator .. ceeesoseasss s cecs 2 D,E,F

55 Carburetor Assy (See Figure 5) .« v o v e v v v vevn A,B,C

Carburetor Assy (See Figure 6) + o oo oo veveeers D,E,F

56 65672 Gasket - Carburefor . ...eccevooeencr oo 1 AB,C
65672 Gagket - Carburetor . ...eereeae e anrees 2 D,E,F

57 65821 Insulator - Carburetor ...... e e aslats watans 1 D,E,F

58 62066A Rod - Primer . .« .« R S T I 1 A B,C
65604 Rod - Prifer . . oo s aes s s aiosssins snnamess 1 D,E,F

59 110551 Screw - Hex hd 10-24 x B [ TS e i i 2 G

60 66681 Bracket ASSY .« evserssasrssasaaseannes 1 G

61 Carburetor Assy (See Figure T) « ..« RIS G

62 68132 Gasket - Carburetor . ....ov e rs oo 1 G

63 66678 Spacer - Carburetor ..c.ceeesnacisronanen 1 G

64 68131 Gasket - Spacer . ....eesooeeaen s e e 1 G

65 110553 Screw - Hex hd 10-24 X 1-3/8 .o vvvvvvvvvennn 2 G

66 68582 Lockplate . v o v 0 v e v v v S ey e aiee mwE 1 G

67 100003 Washer = #10 s vwecooveassrasansersrisen 2 G

68 66189 o s i e R s T e O GO SO LB I R 2 G

69 102760 Screw - Hex hd 10-24 X1 . ovvvevnmoecncnnes 1 AB
102290 Serew - Hex hd 10-24 x1-1/8 . cvevecracnanr s 1 C,D,E,F
110516 Screw - Hex hd 10-24 X 1-1/8 .o veevcnanoees 1 G

70 63475 TiDERDIALE s wiarsie winte »iwie wieie simis EdTEIE S8 $Tea @ 8 1 E,F,G
100352 Washer = #10 oo e veeeaanevanoeoannes A 1 AB
64856 Washer - #10 . v oo v e ooves S e AT T 1 c,D

71 68203 Washer - Insulator .« v e esasoeonnoseansees dl A,B,C,D,E,F
64856 Washer - #10 . v uveansrsasrsoasnsoaarrecs 1 G

72 110353 Serew - Ovalhd 10-24 X 3/8 ..ovevecccarares 1 All

73 Fuel Tank Assy (See Figure 3) . oo cccvvevvec e A,B,C,D,E,F

Fuel Tank Assy (See Figure 4) o« o oo ee e . G

T4 68130 Gasket - Fuel tank « « v e« s s s e s s e aneooaorrees 2 All

75 616808 Insulator - Fueltank . .4 cvecsoosoccsroeres 1 A
63396 Insulator - Fuel tank . v eeevaoaeevanvemean 1 B,C,D,E,F
66659 Thsulator - Fuel tank ... vco v oo oonnoecn e 1 G

76 102289 Screw - Hex hd 10-24 x 3/4 . .. . .. ash ayen shebe et 1 All

i 100352 Wanher = #10 Uiy weiils st siegn wiaie 8 4280 2 1 A, B,C,D,E
69890 Lockplate . « v s s v v e a e onan SiEE celh wispevalaseiere 1 F,G

78 69838 Brace - Handle . o oo s s v oo oneen i wen. aipiie 8 All

79 110506 Serew - Hexhd 10-24 X 5/8 . e o e evssnancecsne 1 All

80 67922 LocKDIAte vre aveia o viars woeit wialelwialale iete sud e nin by 1 All

81 68149 Gasket - Spark arrester .« o .o e v aa e 1 All

82 110341 Serew - Hex hd 10-24 X 1/2 . v e e evnvee v e e 1 All

83 68194 Spark Arrester ASSY .seeesccs e i 1 All

84 102290 Screw - Hex hd 10-24 x 1-1/8 c v v v eve e e oe e 2 All

85 110264 . Washer = #10 . .o v veavessrasavaar s 2 All

86 62380 COVRT ABSY & s st w eiie mine wusie aeiis slei g 1 All

87 62379B . Baffle. ... el mipiaaaE ST R ) . 1 All




FIGURE 1. GENERAL(CONTINUED)

MAC 1-10

Item Part Units Per Usable on
No. Number Description Assy Code
88 83105 < Body and Diet ABRY O L e e s e arie e 1 All
89 68187 saBerew. = Special it i il s i sie siaiers ageie ela 1 All
90 62085A Insutator - .Shroud « v s v aive ¢ $eta e 2 All
91 67377 Shroud & aman i L s, e 1 All
92 Powerhead Assy (See Figure 8) .o cecoooonoen- All
~SERVICE SPECIFICATIONS
Spark Plug Gap --==---====-=mmmmm e 0.025 in.
Lamination Gap ---------=--cccmcmmmcaaao 0.010 to 0.015 in.
Breaker Point Gap ---------------cmmmmmmmemeo o 0.018 in.
Torque Values
Flywheel Nut -------ccccmaoo 240 to 300 inch-pounds.
Clutch Nut---=c-ccmmacmeee 160 to 170 inch-pounds.
Connecting Rod Screws -=------ 65 to 70 inch-pounds.




MAC 1-10

Figure 2. Clutch Guard and Starter Assembly

Figure 3. Fuel Tank Assembly



FIGURE 2. CLUTCH GUARD ASSEMBLY MAC 1-10

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- 11-
67206 Clutch Guard ASEY.. . ilin e ailen s 1 All
1 102144 . Screw - Bar adjusting . o« v v v v i et i i 1 All
2 102067 py 5 Vel Fob e B i s oS- LIRSl U el e (o e e 1 All
a 110387 e WASHE L WAV iy e s e e e T 1 All
4 61705 v :Nub = Bar adjusting . /vicostein e sieie wosinin scane sin 1 All
5 101174 3 EET o R A UM e Bh Tl © e Lo e S e e e 1 All
6 67205 soRetainer--:8hield: .wvivss cn sohn v S poa 1 All
7 63985 v Bhield =2DABE (i ilivue srvre: siaie stess u iaiinla e et 1 All
8 63986 v Wwasher:=TArust: siv s eiih onn alvieh aae i v 1 All
9 68695 s eDTUm - BEATTET S rn e v e e e S e 1 All
10 101136 . Rivet - Starterrope .....04:00.. A e 1 A,B,C
110470 . Rivet - Starter rope ....... P BT I 1 D,E,F,G
11 62191A o cInSe i HANALE s e atstia atiede »paeet shein aBA T e 1 All
12 62190A s Handlei= Btarter o i s e e e e e e & 1 All
13 69964 e 3 o Ao = e i 1 All
14 68626 S o b USRS Ty Tu AP S R S s e e e e o e 1 All
15 63987 cronieYd = BTN e i e e e e 1 All
16 61635A v BUEhINE = NVHNET S il s ravate shone chsu oo s 1 All
17 67207 cGuard =iGluteh il s S Sah b et sl ST 5 i: All
FIGURE 3. FUEL TANK ASSEMBLY
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B c D E F G
Serial Up to 27001 to 75001 and up Prefixed | Prefixed | Prefixed Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- - 11-
1 66648 Fuel Tank:ASsembly. iciviviinis v sisih it sitie sos 1 All
2 64872 (& eyl e P o S e e o) P et e e et i 1 All
3 105673 Pin - Roll:3/82 %9716 ¢ imove i i e v sin viais v o 2 All
4 66194 Buttoni=Brimer(Chtke) i iy st N e iy 1 All
5 63052 Button and Rod Assy - Oiler .. ..o i vt e 1 AB
64871 Button and Rod Assy - Oiler .. v v vv v v v aeeesn 1 C,D,E,F
6 62970C Rod = Throttle ool e ans a7k seile viska 5 simiatsrs 1 A,
65816 Hal =S THraBl s wi N T e i el e et 1 C,D,E,F
T 67989 BE g e O PO R e i P aa s £ atela ta e 1 All
8 110378 Pin - Rolls3/18 x:15/16, wres i oimn aveie s v s o1 All
9 65734 Spring/= Throttle return «iu e sierie siove aiois o aeis als 1 All
10 67224 RLIPEeL G itiiun s, vt sl va v et sias Ciiets i sreis) ola 1 All
11 103672 Screw - Fil hd 8-32 % 1/2 (SEMS) v ¢ v v v v 0 es e as 1 All
12 62973A Wire Assy = Stopiawitch (8000 s 3 Lnin mhmiats sinis o 1 All
13 62451 Contact - Bwitch s Save viin v b siusess oo 1 All
14 62950A RPNk ] R e e o e b B e e D e 1 All
15 62951 Bhtton a2 Switeh 1o v et s i e s e S All




MAC 1-10

Figure 4. Fuel Tank Assembly



MAC 1-
FIGURE 4. FUEL TANK ASSEMBLY C1-10

Item Part Units Per Usable on
No. Number : Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to 27001 to 75001 and up Prefixed | Prefixed | Prefixed Prefixed
Numbers| 27001 75001 | Without Prefix 1% 2- 10- 11-
1 68683 el T AN e A R ey e L e T LT 1 G
2 105673 Pin = Roll.8/32:X 9/18 . srice siiae svave svars wiadsieiase 2 G
3 68517 82180 AV B ra] Oy {0 - sl AR P 8 e 38 A e e 1 G
4 101056 RN e s e R R o e e e v 1 G
5 64871 Button & Rod ASSy L i i il wrimaiaine sieraia) il 1 G
6 67989 Seal = Throttle rad i b s tale s eheie haie sl s 1 G
7 110378 Pin -"Roll 3/16:x (16718 v su's vouis sionw iass sreais 3s 1 G
8 65734 Spring = Thratile returny. tie it o e ctete iataisliste 1 G
9 67224 86 oD i o P e P A LS S P A ) i e 1 G
10 103672 Screw - Fil hd 8-32 x 1/2 (SEMSY . i vsvere svee e i G
11 62973A Wire Assy - Stopswitch « v v vt e o v e s v nvnnonss 1 G
12 62451 Contact - Switch ...... P P DT e 1 G
13 62950A Base = SWteh s v iin iaseis fernin biese sintassisraisl ol ee e e 1 G
14 62951 Button — Swileh: o, o it disin slali hieinie labate Salets 1 G
15 68170 Rod: ~-Throttle e it e siase siasnrs sissal shedsra: 1 G
16 67355 Rod: = ChoKelc . il i s snn e aras aleied v 1 G
17 64872 Grip:i—Bandle i o e sish simoe alaivde S5 areri 1 G
18 68102 Extension Assy - Highspeed ... v v v v v v v v 1 G
19 110509 PNy 0oVets il viele viet s i dSeie Biaeate 1 G
20 110512 « ‘Ring = Retaining «'« sive iviveivee eizars stars inons s 1 G
21 67363 ATkl By e R e s e e T 1 G
22 68101 Extension Assy - Idle o « v v v vt v v e v nennonssa 1 G
23 110509 o PINT=GTDOVE v lize viviie aisieicismsaiessin hiate wistee & 1 G
24 110512 . Ring-Retaining : « v e e vosevorsssasaassans 1 G
25 67363 ol BPTINES rateiin dnve ervs Seletsie obelie whae eiesese sTebE 1 G
26 67292 SFE] TR AN Y e s Fi ety e e R s A S e 2 G
27 67271 Screw - Idle adjustment . « ¢ cco v e v oo sl e 1 G
g



MAC 1-10

Figure 5. McCulloch Single Needle Carburetor Assembly
10



MAC 1-10

FIGURE 5. CARBURETOR ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- 11-

*66564 Carburetor Assy (McCulloch Single Needle) .. ... : 1 A B,C

1 110397 . Screw - Pan hd 8-32 x 7/16 (SEMS) . ......... 5 A,B,C
2 65597 . Plate - Carburetor base ..... o e B P T 1 A B,C
3 67357 . Diaphragm Assy - Pump ....... Ty Sl et 1 A,B,C
4 55690B . Seal - Capillary ........ SO e e B e 1 A B,C
5 63041 o VAl P T MBY s ee s e s nis aliale mianatin) n s aliaifalu, o 1 A,B,C
6 104728 i Serew =632 1/4 U v ih s v i st e A,B,C
T 110337 o Pine- Inlet IBYeT i iivie viive sisia aioieia siain sininin aia 1 A,B,C
8 62310 LeveriInlelnt S M s 1 AB,C
9 62923A . Spring - Inletneedle . ......cc0v e 1 A,B,C
10 63038 . Valve - Inletneedle ......¢.c0ocuoueeenensn. 1 A,B,C
11 62308A . Plunger - Primer......oiveeeeeonsessan 1 A B,C
12 11086 . Bpring - PIUNEET  .ivs siais o sivia s By it TN B 1 A,B,C
13 63037 o Seat = Primer valve . . aice siee sais e it 2§ A,B,C
14 63038 . Valve - Primerneedle ........ccove0cs-- 1 A,B,C
15 63039 . Spring - Needle valve ............ .Y, 1 A,B,C
16 101056 O RINEAY s e 1 A B,C
17 105606 UONRINg R i s 1 A B,C
18 62971 . Screw - Long locking adjusting . ... ......... 2 A,B,C
19 104245 , Pini= Roll 116 x1/2 % vars slin s vvige v v v s 1 A B,C
20 62939A . Spring - Idle governor...... wie siomE o s asepetant ik A,B,C
21 103934 . Screw - Pan hd 6-32x1/4 (SEMS) . .. .. .. ... Ganl A,B,C
22 62938 . Clip - Throttle shaft .......... e e 1 A B,C
23 62343A . Lever - Throttle ., ......... e ot e 1 A,B,C
24 104814 . Screw - Pan hd4-40x1/4 (SEMS) . . . ..o v v v v 1 A,B,C
25 62290A . Plate ~"Throttle s sive wire stede IR et e ) A,B,C
26 62976A . Needle- Metering ....... T e e 1 A B,C
27 62291A . Shaft Assy - Throttle .......... Sits arsaaeny o 1 AB,C
28 62975 . Swivel - Needle ....... o ST 1 AB,C
29 63019B . Body Assy - Carburetor ........ Gije TR R 1 A B,C
30 62433B syt A2 G aATHIIetOr ' e piies aremvin wos BT 1 AB,C
31 62295D e @rifice SPAITIRE Casie § S P e Rl e 1 A B,C
32 66569 &« Orifice - Fuel v won v R SRR AN s A,B,C
33 62288A . . Bushing - Throttle shaft ................ 1 A B,C
34 62368 . . Bushing - Throttle shaft ................ 1 A,B,C
35 67062 Seal - Air cleaner stud . ....... 1 A,B,C

* Same as Carburetor Assy #66503 (Figure 6), except includes Stud #62433B and Primer Rod #65851.

McCULLOCH SINGLE NEEDLE CARBURETOR ADJUSTMENT

1.
2.

3.

Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.
Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise three turns.

Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn
the screw one half turn more.

Turn the Lo Mix needle in or out (leaner or richer) to obtain a smooth rapid acceleration. Roll the engine
right and left, bar up and bar down. Check for smooth idle in all positions and adjust Lo Mix needle as
necessary.

Set tension on the idle governor spring so that the engine idles smoothly in all positions and after any change
in position. If chain moves after position change, reduce tension.

Adjust Hi Mix screw for maximum power under load. Make sure that when trigger is released the engine
does not speed up before returning to idle. Turn screw clockwise until engine slows down immediately after
trigger release. DO NOT TOUCH LO MIX NEEDLE. ADJUST FOR HIGH SPEED OPERATION WITH HI
MIX SCREW ONLY.

Wwith throttle in wide open position, adjust Hi Mix screw to set butterfly in horizontal position. Now turn
screw clockwise until butterfly just starts to close.

Set tension on idle governor spring to hold butterfly slightly open.

11




MAC 1-10

37 2 16

12

Figure 6. McCulloch Double Needle Carburetor Assembly



MAC 1-
FIGURE 6. CARBURETOR ASSEMBLY =19

-

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to 27001 to | 75001 and up Prefixed | Prefixed | Prefixed | Prefixed
Numbers 27001 75001 Without Prefix 1- 2= 10- 11-
66503 Carburetor Assy (McCulloch Double Needle) ... .. 1 D,E,F
1 110397 . Screw - Pan hd 8-32 x7/16 (SEMS) . .....o... D D,E,F
2 65597 . Plate - Carburetor base ........... R e 1 D,E,F
3 67357 . Diaphragm Assy - Pump ........ RO LAY CH G 1 D,E,F
4 66796 o SeAl = CADILATH wivis vinie sisin wiasmie aie e lesina ol psietin 1 D,E,F
5 63041 . Valve - Primer ......... PO B R R 1 D,E,F
6 106136 s OERIn g e RO D R e waten shwne J: D,E,F
T 65868 . Set—Ball and seal .. . .. ces e e e St e 1 D,E,F
8 66153 s e A U S T R e e 1 D.E.F
9 61151 Ao == 1B R e Gy o B e R e Ml 1 D,E,F
10 104728 SESerEwi=th=3% gl dnr s SRR e I 1 D,E,F
11 110337 . Pin - Inletlever .o cvii v viols wioa o 1 D,E,F
12 62310 ST oSl By 1) e AR oo f S Ly e D e . 1 D,E,F
13 62923A . Spring -Inletneedle . ... v v i v aon s Sagiee 1 D,E,¥
14 63038 . Valve -Inletneedle .....co00covenssen is 1 D,E,F
15 65677 . Retainer - Primer plug .. ....... SSeve v i 1 D,E,F
16 65617 o Plup--Primer i i sl v 1 D,E,F
17 105617 o ORI ale eicoita) sitone s sciuss aieile) sibne whezene s 1 D,E,F
18 101289 o Bing=:Retaining i vi 5 G voh aun s avin e e 1 D,E,F
19 65859 o BprINg —PIUNEET: (i v ara v it sieininiige siai Al 1 D,E,F
20 66552 » Phinger:SPrimer o, s il v i dbils e e 1 D,E,F
21 66551 o NOMSRInEer e e s e L T ey 1t D,E,F
67116 . Seal - "V" packing ...... TR e e Vi adlens 1 D,E,F
22 110483 o Berew = Adjusting o it e i e eieia s e ige 1 D,E,F
23 65445 . Needle -Mainfuel ......i0vu. S e e 1 D,E,F
24 104001 e e RN e e e s s A e e T 1 D,E,F
25 104814 . Screw -4-40x1/4 (SEMS) ....... e T 1 D,E,F
26 62290A . Plate - Throttle . ........ “eial e ae s maasel 1 D,E,F
27 104814 . Screw -4-40x1/4 (SEMS) ........ SEE N 1 D,E,F
28 65430 o hever = Throttle win can e e s s aws v 1 D,E,F
29 65431 . Needle = MetelLing 7 sinis siaiscesiiie saie o ibiaon Ao 1 D,E,F
30 62975 ;i ewivelic-Needle'rositer S o inany st amannoniy 1 D,E,F
31 65428 . Shaft Assy - Carburetor ........ itk L A 1 D,E,F
32 66504 . Body-Assyi-Carburetor:is s aae il o i aie 1 D,E,F
33 65432 s e DXIECE=TAIT 100 e a el shele endae e e s 1 D,E,F
34 66569 e o Orifleei="Fuel il G S e ad AN ]! D,E,¥
35 59796 A Al @ b B R il e e L e S 1 D,E,F.
36 65724 « e Dtd = Carburetor: i ne s e veate s er oo a 1 D,E,F
37 62368 e B S N e e o s e s oo 2 D,E,F
38 67062 Seal - Aircleaner stud . . .. ..o vo v s vas bea . 1 D,E,F
McCULLOCH DOUBLE NEEDLE CARBURETOR ADJUSTMENT
1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.
2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise two and one half turns.
3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn
the screw clockwise one half turn more.
4. Turn Hi Mix needle clockwise until resistance is felt, then turn the needle counterclockwise two full turns.
5. Turn the Lo Mix needle to obtain smooth rapid acceleration every time without faltering. Check for smooth
idle for all positions of the saw and readjust the Lo Mix needle if necessary.
6. Adjust Hi Mix needle for maximum power under load. Turn the needle in for leaner and out for richer mix-
ture, Do not adjust the needle fo; leaner mixture than necessary to obtain smooth, even running under a
cutting load. ”

13



MAC 1-10

Figure 7, McCulloch SDC-2 Carburetor Assembly

14



e

FIGURE 7. CARBURETOR ASSEMBLY

MAC 1-10

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2~ 10- 11-
67379 Carburetor Assy (McCulloch SDC-2). ....... Saile 1 G
1 67501 G Serew = PUMD COVAEY L it a tiaie sisis vorins 4 G
2 83760 SiCover=Pump o v i o ek e s s 1 G
3 * 67495 . Gasket -Cover ......... A N RO P R 1 G
4 *83114 . Diaphragm - Fuel pump .. .. v v v o v o v v v o v uus ik G
5 *47690 v Derew = Plate: o siive iy v st 3 G
6 67487 o A Y e b ) 4 B T e e IS s 1 G
7 67489 w Clip=cBhath o iy S selan i oo st o 1 G
8 67486 s Shaft Ay = THYOtEIS  Jiuiy tieie siaie s siieie sovie 1 G
9 67490 = Plate coChokies sitad g bt el S st s o e 1 G
10 67488 . Bhaft Agsy - ChOKe . 4 ioie viovs sviis o yine 1 G
11 *100302 . Ball -~ Choke friction . . .o vo s cvie o snn 1 G
12 * 67504 & Bpring.-Choke'; Jivils cal s sia satis s o . 1 G
13 *67506 . Needle <*High Bpeed: . ivi v sivos siiveins o aia 1 G
14 *67505 T ) SR lah BTt s & et St b 1t o s PR oy 1 G
15 * 67502 « SPriNg = Needle! i i sein e« S wben 2 G
16 70798 . Screw - Diaphragm Cover ................ 4 G
17 83761 « Coveri=-Diaphrapgm . . v siuivnn sams orie v 1 G
18 * 67499 . Diaphragm - Metering . . . .. ........ 1 G
19 * 67496 F L E L S BT L) b o 1o o bR e e i S N o 1 G
20 *67500 2 BCTeW —~ LeVET PHY. © oy o o s e v 1 G
21 * 67508 ) 23 1 VLo BT 1 L S R e e e N e 1 G
22 * 67509 v oliever = Mebering G nis s s i e e e 1 G
23 *67503 o OPEINE = TOVET o v v wbes sene e woatete - st 1 G
24 * 67491 savalve=tNeedlel iy et o, 1 G
25 67483 . Body Assy - Carburetor .......c.v000.. S 1 G
26 *71690 Py () o) I st A R e L L B R VR e R, S 1 G
27 * 69506 R = LT oy A L o e e 1 G
28 69203 v DEHLASEY Liivi v e ety SN et s St 1 G
29 69204 o A R e R e e R S W s 1 G
30 * 67507 wore Sereen’- Tuel v wadniny she s e 1 G
* 67482 GaBRe B S E e ) e s e G
67481 RepainiBIb L, s iie e wimin siisiis siare wiale aieieis wts G

*Indicates parts included in Repair Kit, P/N 67481

McCULLOCH SDC-2 CARBURETOR ADJUSTMENT

1. Carefully turn both the high speed and idle needles clockwise until resistance is felt, then turn both needles
counterclockwise one full turn.

2. With engine warmed up, adjust the idle speed screw in or out until the engine idles just below clutch engage-
ment speed.

3. Adjust the idle mixture needle in or out (leaner or richer) to obtain smooth, rapid acceleration every time
without faltering. If necessary, readjust the idle speed screw.

4. Adjust the high speed mixture needle for maximum power under load. Turn the needle in for leaner and out
for richer mixture. Do not use any leaner setting than necessary to obtain smooth, even running when
cutting wood.

15



MAC 1-10

16

Figure 8. Powerhead Assembly




FIGURE 8. POWERHEAD ASSEMBLY MAcC 110

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to 27001 to | 75001 and up Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- 11-
1 101391 Nuti=Hex! 3/8=047 ol el oo te sl Vet o 1 All
2 61737TA Flywheel=Ag sy e e un e e m el 1 All
3 103879 Key —Woodriffi oo i s o v o 1 All
4 67057 WaBhET = THIWEE vl i s ataelot sutel stnie avaiaie o 1 G
5 67056 o S e P S i F L e B I TUE EU T 1 G
6 67054 Washer ~:Thrust . . owh, sivievamsten ave o 1 G
T 101965 Screw - Fil hd 10-24 x 7/8 (SEMS) + v v v v v v v v s v 2 A,B,C,D,E,F
110127 Screw - Hex hd 10-24 x 7/8 (SEMS) + v v v v s v v w s 2 G
8 100002 Washer - #10 .. .. 00v.n S s meteretalin R 2 A,B
100003 Washer— @1 oo oot Ll n P W 2 C,D,E,F,G
9 51253 Retainer ~ Collu.ii iz ves iele sl vhre viisre o 1 All
10 68164 LaminationASAY o . eivie simie tiete anatear wonie L aae e ieie 1 All
11 62819 Wire Assy =i Groungd G hn i S 1 All
12 69344 Wire Agsy - PLiIMAary v oo b cisve siasy alvie s o5 1 All
13 69798 Coil &\ TerminalrAggyeiiel fr ol i e Sciatis S Uy uire 1 All
14 69966 - Wire Assy - Spark plug .. v v v v vensosennsas 1 All
15 62932 S T B G DD T e R s S T e 1 All
16 62926 st BRI T e s e et e 1 All
17 67127 e et o W I o M 1 All
18 63097 PRI, Blug: st o e e e vis SRl e 1 All
19 110349 Berew! - RANAIB 3200 874 ok wuie s siei oo st 1 All
20 62362 Covers=IBrealet Boxil -, fo nuil i lan (b st ot 1 All
21 100298 Nut:=Hex 8=32 .. viass viav oo atats b e AR 1 All
22 62365 Spacer - Breaker SCTeW . v v v s v v oo eosnsnsssa 1 All
23 110346 Screw ~HexthdB=39x 344 | 0, -l o o b 1 All
24 100934 Screw - Rd:hd 8-82% 8/8 wuvicu v vialsnnva s 2 All
26 105976 AT e s e I s Ll L e o e e T 10 ot All
26 105249 Screw - Rd hd 8-32 x 3/8 (SEMS) sl s ibn i dis 1 All
27 100080 WESHEY S HB civvii invie vovs siars srers shama aiataria s s 1 G
28 61650 Condenseris il e alhe. At A e AL L T e 1 All
29 62363 Breaker Assy ..... R T N S e s 1 All
30 54184 Wiper: b, T i R e e L 1 All
31 62361 Box - Breaker.......... i R L SO 1 All
32 67051 Seal. e wiie s A I A BT R Bl LBy o ST s i e 1 G
33 110623 Screw - Hex hd 8-32x1/2. ... v vneennn. BT All
34 100955 Nuti- Hex 8=38. & ¢ v vl ams iy o ves ok 1 All
35 62261A Honging: = Plimp s, e i den oo aine 1 All
36 62262 Cap~ Housing < S i e s odn tann 1 All
37 62266 Plunperi=Pump iV ol s i b S e e 1 All
38 101056 T e T A P e 1 All
39 66687 BPTINE viaien. e oiirmaishslate oss #0500 sl sovid slacs Sustars 1 All
40 62230 L B T e et S 1 All
41 62909 A B T o A RS T LN T ) Tt 1 All
42 110291 Screw - Pan hd 10-24 X 2-5/8 v v v v v v v v e v e v n s 1 All
43 63072 Eaver — Ol tank s S e s e e 1 All
44 62116 Gasket « COVBY sl sraeraie srersisiaress siome it 1 All
45 57129A ST e e o e e e e e Sens wians eduseils 1 All
46 101148 e O 1 ey b ety e B 1 All
47 621238 HoEe Ay =] B s Lo o R e L S 1 All
48 51506 i Screen ~HOBE: vios v siei i S s A AR 1 All
49 110333 Screw - Oval hd 8-82x1/2 . ..... e Sty 3 All
50 62274 LS8 ) e ST =T T o) o LR U Uit i B bl s o0 S B e 1 All
51 68711 Body Asgy - Checkvalve .......i0ivuinuannn 1 All
52 68714 . Screw'- Special ...... asabefate el oy sixvetee Wi 1 All

17



MAC 1-10
FIGURE 8. POWERHEAD ASSEMBLY (CONTINUED)

Item Part Units Per Usable on
No. Number Description Assy Code
53 63034 o Spring = Cheek VAIVE oo ciici soewlitewns snis wiein e 1 All
54 100071 R SR NNy iRt gt vh Rledin il (St e e i A s e 1 All
55 62065 Bolt:- Barmounting : o v onn vidianais sian s o 1 All
56 67908 CrAnKEaBe " ABBY  uois s ieis wovinlaissitsintaia siuia et aie 1 All
57 62105 ¢ USerew ABBY — Bealing: . iivii sian Sialacs diand iieis e 4 All
58 62842 w e WABHEY — BealiNE siv) aceiv wivie wivisin, i snalte slle 4 All
59 110288 . Screw Assy - Hex hd 8-32 x 3/4 (SEMS) . ...... 3 All
60 110618 . Screw Assy - Hex hd 8-32 x 1-3/8 (SEMS) sy o 2 All
61 100010 - sah TR el Y e e e e il e e . 1 All
62 61649 Pin = Pistonii s sioat e, el T el i aias s 1 All
63 69212 Piston Assy (Standard) « . v oo evssn st s 1 All
64 62814 . Ring Set - Piston (Standard) + « v v o v v o v e v ense 1 All
65 103512 . Bearing - Needle ...... R R L Ay R s 2 All
66 65401 Connecting Rod Asayi Lo DA B il an i abe 1 All
67 61627A . Screw - Skthd 8-36x1/2 ....vuvuennnnans 2 All
68 63225 . Roller - Needle (Setof 20) .. .. vovveeeunnns 1 All
69 61618 LSRN L S s e e el e S e e e e 1 All
70 110276 Retainer —"Bearing: ¢ i s sibe aieiais sieie et 1 AB
63464 BUNE = BIAD ee s aratatalviatatinitet siabn sirerarinlatinie assie o) a 1 C,D,E,F,G
71 110348 Bearing ~Ball|l ¢l iiag s s et sien ieima s 1 AB
63429B Baaring = BallE e e e Tn o asls o mhats oha 1 C,D,E,F,G
72 110260 8 T e e P e U T R R A PSRt A 1 All
73 104357 Bearing ~-Needle «viv v vuvs svats sisteie siaie sieieivle 1 All
74 * 63336 T B s A o s ey S L 1 All

* See Service Bulletin 1464

Tom

18



-

MAC 1-10

ACCESSORIES

Part Usable on
Number Description Code
69210 Piston Assy - 0.020 in. oversize ......se000.. All
62813 . Ring Set - 0.020 in. oversize .....cosev e All
103512 . Bearing-Needle (2) .. vvuveeeonnroveaanns All
69211 Piston Assy - 0.030 in. oversize ....ccoeeeeses All
62812 . Ring Set - 0.030 in. oversize s .eeeoees s . All
103512 . Bearing -Needle (2) .. vcoveveaassonsnses All
63432 Spark Plug - ACCS 42T ... v evsrasasnncnns All
65778 Spark Plug - ACCS41IT ... ve s s saancesns All
65529 Kit - Reed Spark Arrester .....ccccev oo All
69058 Kit - Wrap-around frame . ...« ccvvooev o on v All
63341A Tt = SpIKe civin winie ovinane sisie s aie sialaie aieie sleia v All
65325 Baffle - Alternate . ....coocoeevcsanssanas All
65712 Guide - Timing . . . v v s o v« e Tatal sintelkn) ereiie suNLmLNIY All
63746 Scrench ¢ oo vn s s P R pa e A on L e e e All
62827 Wrench - Screwdriver ........ ST UEse eReveL . All
66285 Manual - OWNEIr'S . v v v s essssscnsnvosasnes D,E,F
83434 Manual - Owner's . ...... S it e e et G
63084 Manual - Shop .+ e vt v e es e s cenenn SR bk All
40:1 TWO-CYCLE soncan s CHAIN SHARPENING TOOLS
6-pack #78961 The @ shows which tools |w|®|o|o|o
MOTOR ol 160z. can #78963 are used on chains ..... ::: U% $ 3 i
Reduces smoke, 6-pack #78964 1/8" round |@
eSS L igt.bottle  #110626 McCULLOCH FILES A0 7> ole e
CHAIN, BAR AND 3/16:: round| |@
; 1qt. bottle #110631 7/32"" round °
SPROCKET OIL 5;34" round ®
Specially designed for 2" round ®
extra lubrication of bars Case of 24 1110632 8" flat e e@e|0e0
and chains. 6" flat safety |© @ |©|© (@
BAR GUARDS Protect bar and chain FILE GUIDE & FILE
fdrorn accidental mgp———=p~ #67750 (1/8" round) |®
n “ B #60950 (7/32" round) °
(A) forwide bars #56927 ——— (Also ho}'ds B/IdG e |@®
Black Polyvmylchlomde and 1/4" round)
(B) narrowbars #64930 DEPTH GAUGE TOOLS
E E ) MAC10-16,2066544 #56218 .025-.040" b b b4
#56241 .045-,060" o ee
PM6-12,16" #83124 #64198 .035-.060"| |@
ngld Yellow Plastlc (D) 464350 .045-.050"| |®
LOCQUIC AND [ LOCTITE #67688 .015-.020"|®
Sl Sealant, bonding #67680 .025-.030" (@
Primer. Cleans, agent
degreases, and FILE- N JOlNT Assures correct filing
accelerates curing. 10cc plastic angle, height.
bottle
7-1/2 oz. spray can. 7 #61034 |©|® (@@ |®
#69794 #67537
PRAY PAINT = =
S BREAK ALL 461753
Black Yellow CHAIN BREAKER Instructions
120z. can #103503 12 0z.can #102249 Required when included.
Case of 12 #103400 Case of 12#102464 repairing chain.

wl

19



